OBLLECTBO C OFPAHUYEHHOM OTBETCTBEHHOCTbIO «IOXHbIN FOPHO-METANNYPIUYECKI KOMEKC»
«Southern Mining and Metallurgical Complex» Limited Liability Company

T'Qﬂ-i +7.(85742) 7-33-20 7-33-82 Tel: +7 (85742) 7-33-20 7-33-82
E-mail: miroshnichenko@amk-ygmk.ru ) E-mail: miroshnichenko@amk-ygmk.ru
CEPTUOUKAT KAYECTBA Ne Hata Nt 1 w3 1 nncTos
QUALITY CERTIFICATE Ne ’ §_9_§_1_2 . Date el elen Sheet 1 of 1 sheets
CBWUAETENLCTBO O NPUEMOYHBIX UCNbITAHNAX
Inspection certificate . rOCT 7566-2018
KoHTpakt Ne 174M-MNMN-AMK ot 03.03.2023 , 3aka3s Ne 3817
Contract Ne cneuundyrkauua NepPCM-000359 Production order Ne o,
Monyuarens: i
Applicant
BareH N2 63490783 3 |
RW-car Ne
.|HaumeHosaHne Tosapa: ropAYeKaTaHbli CTasbHOM NUCT ¢ 0Bpe3HbIMK KpOMKamu CranaapT:
Standard:
Description of goods: hot rolled steel plates with sheared edges rOCT 14637:89, CE
- rOCT 380-05
Mapka ctanu FOCT 19903-2015, B, MH, O, ®4
Ct3cn-5 ) yCroBvs 3akasa

Grade of steel \

CocTosHWe nocTasku: ropayeKaTaHbli

Delivery condition: as-rolled ‘

Ne Homepa Homepa Paamepbl, MM Konuuectao TeopeTuieckuit

nosuy nnasok’ napTuia . Dimensions, mm TOBapa, BEC,TH
TonwuHa Wnpwnua Onuna wr/mect Theoretical
item Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn

2 23K14720 53994 30 1500 6000 24 50,880

2 23K14718 : 53984 30 1500 6000 7 14,840

2 23K14722 54020 30 1500 6000 1 2,120

Obuiee konn4ecTso: a2 OB Tegpemuegwﬁ BEC: 67,840
Total quantity (pcs): i Total theoretical weight (tn) :

21.10.2023 16:48:29 (2789ADB9-010FB4AADO-AFESB260-02182F851A)




Bbinnaska : koHBEPTEPHLIV cnocob npouasoacTea
Steelmaking process : basic oxygen steel making

Cepticbukar kavecrsa Ne
Quality certificate Ne

Homep Xumuueckuin cocTas, % Chemical composition, % ) B
nnaskn C [ Mn [ Si s [ P Cr [ Ni [ Cu Al T N T V [Mo][ T [As[Nb] CE
Cast Ne i X100 X 1000 X 100 X 1000 ) X100~
23K14718 15 51 23 5 12 6.5 1.6 1.6 51 2
23K14720 | 15 52 25 3 12 7.4 1.5 1.3 4.6, 2
23K14722 15 52 25 4 13 6.9 4.2 3 52 2
PE3YNIbTATbI _ NCMLITAHUI TEST RESULTS
W Ha pac V yA2PHbIA M3rnd Tensile and impact test
Pasmeps! 5 1=(J) JHeprus yaapa KU
obpasua Ot6op obpasya Tem- Mpe- Mpe- OTHoc. Cywe- Energy Absorption
‘ nepa- | Aen Aen HWe  [2=(J)/sm2) Ynapwas BskocTs KCU arn6
Ne llrn: of Specimen Typa yAnu- Impact strength
napTun . specimen Teky- | npod- HeHue 3=(%) BonokHucras cocrasnsiowjas
bt Lol pial ’ Shear Fracture
TOonwm-| wupy- | Mecro,| Han- | Mono- | Tanuk ™ TeepaocTs
Ha Ha paene | Xxexve Yield Ten- Elon- Re- PA H
Hue Test | point, | sile gation duc- Hardness HB
tion
test thick- | width, | Loca | Direc | Posi [ tem- stre- 3 Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture ReL Rm, Lo=5.65vF0 | area Z
o c® | Nimm? | Nimm? % % 3Hayenus Values
3 2 3 in
53994 @10 T +20 | 295 | 429 29.0 sat
@10 T +20 | 296 | 425 30.0 sat
53984 210 T +20 313 | 445 30.0 sat
! 210 T +20 | 310 | 448 28.0 sat
54020 @10 T +20 | 287 | 440 29.0 sat
. @10 il +20 | 285 | 438 29.0 sat

Mapkuposka: Ne 3akasa, Mapka cTanu, paamepbi. Ne nnaeku, Ne napti, 3aB0/CKOA UHAEHTUDUKALIMOHHBIA HoMep (Ne ID)

Marking: . order Ne, arade of steel, dimensions, cast Ne, test Ne, plant identification number (No !D}

Knetmoska: Ne nnasku, mapka cTanu, K _kneimo
Hard stamp:  cast No, grade of steel, K stamp
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